

Page: 1

Date: 02/16/23 at 1:29 PM

Aqua Solutions, Inc. 6913 Highway 225 Deer Park, TX, 77536 281/479-2569

Certificate of Analysis / QC Results

Customer PO #:

Test Target/UOM Range Result WATER CONTENT MAX 0.05% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 CYCLOHEXANOL Sample ID Tested 02/16/23 CYCLO Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 Tester TBUR Recorded 02/16/23 Tester TBUR Recorded 02/16/23	Packaged Product	: C9125			
MAX 0.05% 0.03%			EXANONE 99.8%		
Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 Tester TBUR TESTER T	Test			Range	
Sample ID	WATER CONTENT			-	0.03%
Tested 02/16/23 Tester TBUR Recorded 02/16/23 CYCLOHEXANOL			%		
Tester TBUR Recorded 02/16/23 CYCLOHEXANOL	· ·				
Recorded O2/16/23 O2/16/24 O2/16/25 O2/16/25					
CYCLOHEXANOL MAX 0.05% CYCLO Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 ACIDITY AS ACETIC ACID MAX 0.01% WT% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23	Tester				
CYCLO Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23		02/16/23			
Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 ACIDITY AS ACETIC ACID MAX 0.01% 0.002% WT% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23	CYCLOHEXANOL				0.03%
Tested 02/16/23 Tester TBUR Recorded 02/16/23			CYCLO		
Tester TBUR Recorded 02/16/23 ACIDITY AS ACETIC ACID MAX 0.01% 0.002% WT% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 COLOR MAX 5 APHA PT-CO Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 ASSAY OF MATERIAL MINIMUM 99.8% 99.9% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 EXPIRATION DATE MM/DD/YY Sample ID Tested 02/16/23	Sample ID				
Tester TBUR Recorded 02/16/23 ACIDITY AS ACETIC ACID MAX 0.01% 0.002% WT% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 COLOR MAX 5 APHA 5 PT-CO Sample ID Tester TBUR Recorded 02/16/23 ASSAY OF MATERIAL MINIMUM 99.8% 99.9% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23	Tested	02/16/23			
ACIDITY AS ACETIC ACID MAX 0.01% WT% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 COLOR Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 Tester TBUR Recorded 02/16/23 Tester TBUR Recorded 02/16/23 ASSAY OF MATERIAL Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 ASSAY OF MATERIAL MINIMUM 99.8% 99.9% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23	Tester				
WT% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 Tester PT-CO Tested 02/16/23 Tester TBUR PT-CO Tested 02/16/23 Tester TBUR Recorded 02/16/23 Tester TBUR TESTER TESTER TBUR TESTER TEST	Recorded	02/16/23			
Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 COLOR MAX 5 APHA PT-CO Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 Tester TBUR Recorded 02/16/23 Tester TBUR Recorded 02/16/23 ASSAY OF MATERIAL MINIMUM 99.8% 99.9% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 EXPIRATION DATE MM/DD/YY Sample ID Tested 02/16/23	ACIDITY AS ACETIC ACID		MAX 0.01%		0.002%
Tested 02/16/23 Tester TBUR Recorded 02/16/23 COLOR			WT%		
Tested 02/16/23 Tester TBUR Recorded 02/16/23 COLOR	Sample ID				
Tester TBUR Recorded 02/16/23 COLOR		02/16/23			
Recorded 02/16/23 COLOR					
COLOR MAX 5 APHA PT-CO Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 ASSAY OF MATERIAL MINIMUM 99.8% 99.9% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 Sample ID Tested 02/16/23 EXPIRATION DATE MM/DD/YY Sample ID Tested 02/16/23					
PT-CO Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 ASSAY OF MATERIAL MINIMUM 99.8% 99.9% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 Tester TBUR Recorded 02/16/23 Tester TBUR Recorded 02/16/23 EXPIRATION DATE MM/DD/YY Sample ID Tested 02/16/23		02/ : 0/ 20	MAX 5 APHA		<5
Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 ASSAY OF MATERIAL MINIMUM 99.8% 99.9% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 Tester TBUR Recorded 02/16/23 Tester TBUR Secorded 02/16/23 EXPIRATION DATE MM/DD/YYY Sample ID Tested 02/16/23					
Tested 02/16/23 Tester TBUR Recorded 02/16/23 ASSAY OF MATERIAL MINIMUM 99.8% 99.9% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 Tester TBUR Recorded 02/16/23 EXPIRATION DATE MM/DD/YY Sample ID Tested 02/16/23	Samnla ID		55		
Tester TBUR Recorded 02/16/23 ASSAY OF MATERIAL MINIMUM 99.8% 99.9% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 Tester TBUR Recorded 02/16/23 EXPIRATION DATE MM/DD/YYY Sample ID Tested 02/16/23		02/16/23			
Recorded 02/16/23 ASSAY OF MATERIAL MINIMUM 99.8% 99.9% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 EXPIRATION DATE MM/DD/YY Sample ID Tested 02/16/23					
ASSAY OF MATERIAL MINIMUM 99.8% 99.9% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 EXPIRATION DATE MM/DD/YY 12/30/24 MM/DD/YYYY Sample ID Tested 02/16/23					
% Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 EXPIRATION DATE MM/DD/YY 12/30/24 MM/DD/YYYY Sample ID Tested 02/16/23		02/10/20	MINIMI IM 99 8%		99 9%
Sample ID Tested 02/16/23 Tester TBUR Recorded 02/16/23 EXPIRATION DATE MM/DD/YY 12/30/24 MM/DD/YYYY Sample ID Tested 02/16/23	ASSAT OF WATERIAL				39.976
Tested 02/16/23 Tester TBUR Recorded 02/16/23 EXPIRATION DATE MM//DD/YYY Sample ID Tested 02/16/23	Camaral - ID		/0		
Tester TBUR Recorded 02/16/23 EXPIRATION DATE		00/16/00			
Recorded 02/16/23 EXPIRATION DATE					
EXPIRATION DATE					
MM/DD/YYYY Sample ID Tested 02/16/23		02/16/23	MANA/DD/VV		10/20/24
Sample ID Tested 02/16/23	EXPIRATION DATE				12/30/24
Tested 02/16/23	<u>.</u>		IVIIVI/DD/YYYY		
Tester (FBUR)					
Recorded 02/16/23					
Lot # 304601					
Made 02/15/23					



Page: 2

Date: 02/16/23 at 1:29 PM

Aqua Solutions, Inc. 6913 Highway 225 Deer Park, TX, 77536 281/479-2569 Certificate of Analysis / QC Results Customer PO #:

Quality Manager